

TEST REPORT

Applicant: Giant Balloon Co.,Ltd.
10F, No. 168, Chien Kang Rd.,
Chung-Ho District, New Taipei City 235,
Taiwan, R.O.C.

Number : TWNH00068126

Date : Jan 16, 2018

Sample Description:

One (1) group of submitted samples said to be:
Item name : FR PVC 0.18MM/WHITE
Quantity : 1 Group
Country of origin : Taiwan
Date sample received : Jan 09, 2018
Date test started : Jan 09, 2018

Test Conducted:

As requested by the applicant, for details please refer to attached pages.

Conclusion:

<u>Tested sample</u>	<u>Standard</u>	<u>Result</u>
Submitted samples	Flammability test – As per European standard on safety of toys EN 71 part 2: 2011 + A1:2014	Pass

Authorized by:
On Behalf of Intertek Testing Services
Taiwan Limited



Matt Wang
Sr. Manager



TEST REPORT

Number : TWNH00068126

Test Conducted

Flammability Test

As per European standard on safety of toys EN 71 part 2 : 2011 + A1:2014.

<u>Clause</u>	<u>Testing item</u>	<u>Assessment</u>
4.1	General	
	– Cellulose nitrate	P
	– Pile surface	NA
	– Flammable gas and liquid	NA
4.2	Toys to be worn on the head (5.2/5.3/5.4)	NA
4.3	Toy disguise costumes and toys intended to be worn by a child in play (5.4)	NA
4.4	Toys intended to be entered by a child (5.4)	NA
4.5	Soft-filled toys(5.5)	NA

Remarks : P = Pass
NA = Not applicable



TEST REPORT

Number : TWNH00068126



End of Report

Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our standard Terms and Conditions which can be obtained at our website: <http://www.intertek-twn.com/terms/>. Intertek's responsibility and liability are limited to the terms and conditions of the agreement.

This report is made solely on the basis of your instructions and / or information and materials supplied by you and provide no warranty on the tested sample(s) be truly representative of the sample source. The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. Intertek is under no obligation to refer to or report upon any facts or circumstances which are outside the specific instructions received and accepts no responsibility to any parties whatsoever, following the issue of the report, for any matters arising outside the agreed scope of the works. This report does not discharge or release you from your legal obligations and duties to any other person. You are the only one authorized to permit copying or distribution of this report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report solely at their own risk.



Page 3 of 3

